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- Tubos de Acero de México, S.A.
m:m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS -EN FABRICA Number/Ntmero Page / Pagina: (52) 229 989 1100 tel

(52) 229 989 1120 fax
06037574 1/4
Date/Dia:  05/11/2006

Customer { Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order | Cliente Orden - item N° Customer's Reference | Referencia del cliente Manufacturer's Works Order N°®  Confirmacién de Venta
. 093749/01
Manufacture Process /| Proceso de fabricacién, [Product Type ! Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Normas ¢ especificaciones, Steel Grade [ Grado de acero. {Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SAl106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions { Dimensiones. Length / Longitud. Quantity / Cantidad. 62 Pcs/pz {Nominal Weight / Peso Nominal
141.30 X 9.50 MM 6.00 / 6.50 MTS ! 30.88 RG/M
5 9/16 X 0.375 INCH 19.70 / 21.30 FT L 20.80 LB/FT
l TENSILE TEST / ENSAYOS DE TENSION . |
Specimen condition Specimen dimensions Test Y. S. u.T.s. Y5, .
Condicién de la probeta Dimensiones de la probeta temp Unit { Unidad Unit / Unidad ! Efongation
HeatM* | SampleN°] Ls HT | Type Size Area Temp. JKG/MM2 KG/MM2 urTs Alargamiento
Colada N* | Muestra N* Tipo | Or Tamaho Seccion de Eul 0.5%
mm mm2 fensayo Required/Requerido Required / Requerido Required §% in 2 inches
Thin: { ThMin: Min 5% = AP|
TMa: | TMax:
LMin:  29.50 LMin:  42.18 Max Obt,
*C LMax: L Max: %
30769 (18071 B | AR [Rec | L | 25.30 x 9.80 [247.94 RT 32.19 50.56 0.64 42
30769 (18072 B | AR [Rec| L | 25.50 x 9.70 {247.35 RT 31.91 49.75 0.64 40
31393 {19416 B | AR |[Rec | L. | 25.20 x 9.50 {240.89 RT 32.74 49.98 0.66 37
31393 (19417 B | AR |Rec| L [ 25.50 x 9.90 §254.07 RT 31.43 49.05 0.64 39
Ls: Location of the sample / Localizacion de la muestra B: Body { Cuerpo U: Upset / Recalque HT: Heat Treatment [ Tratamiento Térmico
Tre: Speci with heat 1t at laboratory | Probeta t da en laboratorio NT: Nor d and Tempered [ Normalizado y R QT:Q hed and Tempered | Templado y R ido
N: Normalized | Normalizado A: Annealed / Recocido SR: Stress Relief / Relevado de Esfuerzo AR: As Rolled / Sin Tratamiento
Rec: Rectangular / Rectangular Cyl: Cylindrical [ Cilindrica T.S.: Tubular Strip | Segmento Tubular Ori: Orientation [ Orientacion
T: Transverse | Transversal RT: Room Temperature | Temperatura A EUL: Extension Under Load Method
Max: Maximum [ Maximo Y.5.: Yield Strength | Fluencia
e Glnia TR e Dt et oG it Basina TR TG L Ayl Al + L 4 Tinawn Tranerernnpts ST T AR gl
This is 1o cerify that the products described here in were factured, sampled, tested, andior i d in g with the ificath e and meets (he requirments in all respects. This cortificate is issued by a computerized system and it is valid with electronic signature. On the original cartificate the trada-mark green colored
Tenaris'is stampad_ In caze the owner of the criginal certificate would relsase a copy of it, he must attest s conformity 1o the original one, taking upen himsel the resporsibility for amy unlawlid or not aliowed use, Any ion andior falsification will be subj ta the law.
This cartificate is not & daclaration of origin nor may it be used as a declaration of rigin,
Este documento certifica que los prodi descritos aqul fusran manuf; d bados yo i ionados de acuerde con la iflcacidn de ref ia y satisface Jos di reqL { Este i 8 amite medi wn sistema ¥ o5 vilido con firma elecirénica. En el cerlificado orginal of logetipe
Tanars (verde) estd impresc en fa hoje. En casode que el dor del cerificad: una fi ia del mismo, deband garantizar ia conformidad con el origingl, y 2e hace responsable por cualquier uso ilegal o indebide. Cuslquier alteracién wo falsificacién serd sujeta & la ley,
Esle cartificado no es, ni puade sar usade, como una declaracién da origan. . = “ DICATI7 04 0
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= Tubos de Acero de México, 5.4,
o: m q -m Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697} Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: mww www wmw ﬁwm Hw
06037574 2/4
pate/Dia:  05/11/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Qrden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° [ Confirmacién de Venta
- 093749/01
EManufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero, Ends | Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SAl06/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimensiones. Length / Longitud. Ocmé.e I Cantidad. 62 . Pcs \ Pz . . Nominal Weight / Peso Nominal
141.30 X 9.50 MM 6.00 / 6.50 MTS . 30.88 RG/M
5 9/16 X 0.375 INCH 19.70 / 21.30 FT ! L 20.80 LB/FT
l HARDNESS TEST / ENSAYQOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor o
Heat/ Colada: Required /Requerido HRC Heat/ Colada: -Required /Requerido  HRC Heat/ Colada:  Required /Requerida  HRC Heat/ Colada: Required [Requerido  HRC
30769 Min, Max. 22.00 30769 Min, Max. 22.00 31393 Min. Max, 22.00 31393 Min. Max. 22 .00
§Sample / Muestra 18071 wm:.m Ext: fSample / Muestra 18072 |End / Ext: Sample f Muestra 19416 mﬁ Ext: |Sample / Muestra 19417 |End / Ext:
Quadrant Aver Quadrant Aver Quadrant : Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 [e]s] 75.0 [75.3[74.9 .Tlum.u. 1 QD 74.2|75.0]75.474.9 1 oD 74.1175.2]75.0(74.8 1 oD 74.2[75.274.1]74.5
Unit / Unidad | MW 75.1 |75.2(74.8 |75.0 Unit / Unidad MW 74.4|74.4|74.8174.5 Unit / Unidad MW T4.4174.3175.4|74.7 Unit / Unidad MW 74.4174.675.0174.7
HRb [o] 75.3 |75.2174.2 |74.9]0.2 HRb (5] 74.9175.4174.9175.110.6 HRb [5] 75.2175.3174.7175.1 {0.4 {HRb 1D 75.1173.95(74.2174.4]0.3
Pips N° / Tubo N°: jus: B |er: 2R Pipe N° / Tubo N°: |us: B |ar: ar Fipe N° / Tubo N°: |us: & |ar: ar {ripe N° / Tubo N°: |us: B |ar: &R
Min: Minimum / Minimo ID: I Di 1D Int Ls: L ion of the pleflL lizacion de la Tre: Sp with heat treatment at laboratory | Probeta tratada en laboratorio
Max: Maximum [ Maximo Aver.: Average B: Body | Cuerpo NT: Normalized and Tempered | Normalizado y Revenido A: Annealed | Recocido
0D: Qutside Diameter [ Diametro externo Prom.: Promedio U: Upset | Recalque QT: Quenched and Tempered | Templado y Revenido SR: Stress Relief | Relevado de Esfuerzo
MW: Mid Wall [ Centro Var.: Variation [ Variacion HT: Heat Treatment / T Térmico N: Normalized | Normalizado  AR: As Rolled / Sin Tratamiento _Q: Quenched / Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |

mmsm:w:m Test
Ensayo de Aplastamiento

30769 |18072 |GOOD/BUENO
21223 lizid€  i500D/EURNO

P A R B R L

31393 _Hmhu.q GOOD/BUENO

This fs to canify that the products described here in were manufactured, sampled, tested, and/or i in with the specificati i 4 ardl maels the requirements in all respects. This certificate is issued by # computerized systern and it is valid with slectronic signature. On the criginal certificate the trade-mark green colored
Tenaris' js stamped. 1n case the cwner of the original cenfficate would releass & copy of it, he must attest its conformity to the original one, taking upen himself the respansibility for any unlawful or not aliowad use. Any ian andior falsification will be subj d to the law.

; This certiflcate is not a declaration of origin ner may it be used as a declaration of origin.
Este documento certifica que los itos aqui fusron dos, p yio inspacc de acwerdo con la #i de ia y satisface los £ queTimi . Esle ificade se emite medi un sistama izado y es vélide con firma elecirénica.  En e centificade orginsl el logotipo
Tenaris (verde) est4 impreso en la hoja. En caso de que &l dor del certifi una f i del mismo, deberd garantizar la conformidad con =l original, y se hace responsable por euslquier use degel o indebide. Cualguier alteracién yio falsificacion serd sujeta a la ley.

Este certificado no es, ni puede ser usado, coma una declaracion de origen. > _ DICA 777 04 0




- ’ Tubos de Acero de México, S.A.
0 : m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (32) 229 989 1100 el

(52) 229 989 1120 fax
06037574 4/4
pate/Dia:  05/11/2006

1l

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order | Cliente Orden - ftem N* Customer’s Reference | Referencia del cliente Manufacturer's Works Order N® / Confirmacién de Venta
. 093749/01
[Manufacture Process | Proceso de fabricacien. Product Type / Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification f Normas o especificaciones. Steel Grade / Grado de acerc. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimensiones. Length / Longitud. Quantity /| Cantidad. 62 . Pcs/ Pz i : MNominal Weight / Peso Nominal
141.30 X 9.50 MM 6.00 / 6.50 MTS . ) 130.88 RG/M
5 9/16 X 0.375 INCH 19.70 / 21.30 FT 20.80 LB/FT

SUPPLEMENTARY INFORMATION / TNFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA )
Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Hormo de Arco

Eléctrico-Horno de Afinacidén-Miquina de Colada Continua. Acero nu“._..nnmo con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidén SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO175-2003

TAMSA REF: 653315

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALITY CERTIFICATEON DEPT
/7 pEPTO. CERTIFICACION! PE CALIDAD
CAETELLR, ABRAHAL 'TERESA M

\

Quality System Certifigd -
N* 110950

This is io certify that the products 7 hers in were fi sarmpled, tested, and/or i d in with the spacificati e and meets the requiremeants in w__...neu_umn_u. This certificate is issued by a computerized system and it iz velid with slectronic signature, On the original certificate the trade-mark green colored
Tanaris' is stamped. In case the owner of the criginal conificate would releass a copy of it, he must attest its confarmity to the ariginal ene, taking upen himsalf the responsibility for any unfawful or not allewed use. Any lan andlor falsification will be subj) to the law.

_ This cartificate is not & deciaration of arigin nor may it be used as a declaration of crigin.
Esle documento cerlifica que los ftos aqui fusron el bades yo i

pacci de acuarda con la especificacién de refs i@ y sali los pondionte: irmi Esta fficads s& emite i un sistema putark; y &5 vilida con firms electrénica. En el certificado original el legotipo

Tenaris (verde) esté impreso on ks hejs, En caso de que el dal carti gue una pia del mismo, deberd garantizar la conformidad con el original, y se hace responsable per cuslquier uso fegal o indebide. Cualquier afteracién yo falsificacidn sord sujeta 2 la ley.
Este cortificade no e, ni puede sar usado, coma unsa declaracion de origan. - _ DICA 777 04 O]
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= Tubos de Acero de México, 5.4,
o:m q —m Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697} Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimera Page / Pagina: (5 225 589 120 fo
06037574 3/4
Date/Dia:  05/11/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - tem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
h 093749/01
Manufacture Process / Proceso de fabricacién. Product Type / Tipe de producte. |Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
standard or Specification { Normas o especificaciones. Steel Grade | Grado de acero. Ends [ Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity { Cantidad. 62 Pcs \UN k : - |Mominal Weight / Peso Nominal
141.30 X 9.50 MM 6.00 / 6.50 MTS 30.88 RKG/M
5 9/16 X 0.375 INCH 19.70 / 21.30 FT ) . 20.80 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
c Mn Si Cr Mo s P Ni v Cu Al Sn As 51 52 53
X100 X 1000 X 10000 ¥ {00
Heat m.m Max] 28 135 40 15 30 30 | 400 80 400 40 15 100
Colada Minj 29 | 10
Sample N* |P Maxj 28 | 135 40 | 15 § 30 | 30 | 400 | 80 | 400 40 15 100
{Muestra N° Min 29 | 10
30769
00001 H is 69 28 7 1.8§ 2.5 El 40 1] 171 23 7 4 0 o 16 0 67 Q 29.9 Q
18071 P is 68 29 7 1.8§ 2.4 10 50 ] 173 22 7 4 o o 20 1] 67 Q 31.1 0
18072 P 18 68 29 7 1.8§ 2.3 10 50 Q 171 22 7 4 0 0 20 0 67 ] 30.9 0
31393
0000t H 17 67 28 5 2.643.1 11 50 0 137 20 g 4 0 0 20 0 86 ] 26.3 ]
19416 P i8 65 27 5 2.5F 2.3 10 50 0 134 20 7 4 o 1] 20 0 86 o 25.9 ]
19417 P 17 65 27 5 2.511.9 10 50 0 133 20 7 4 0 0 18 0 86 0 25.8 0
H: Heat/ Colada P: Product | Producto "
S1:SUMA Nb+V+T1 52:SUMA Mo+CrNi+Cu+V S3:SUMA Nb+V
_ HYDROSTATIC TEST / PRUEBA HIDRAULICA |
T _Pre=sure / Presion . Time! Tiempa R Results | Resuitado s e . ) .
Unit! Unidad. Valuel Valor Seconds / Segundos
PSI 3000 5 Satisfactory / Satisfactorio
This is to cartify that the products described here in wers manufactured, sampled, tested, andfor i lin with the specificath fi and meels the requiremants in all respects. This cerlificate is issued by a computerized system and it I8 valld with electranic signature. On the original certificate the trade-mark gresn coloned
Tenaris' is slampad. In case the owner of the original carificate would release a copy of f, he must attest is conformity to the original one, taking upen himsalf the responsibility for any uniawful or not allowed use, Any ien andior falsification will be subjected 1o the law.
This certificate is not a declaration of crigin nor may it be used as e deciaration of orgin. 5 %
Este documento certifica que los productos agul fueren i di e i ionados de acuerdo con ia especificacién de i qn. i las f Este cartj =8 amite med un sistema izado y es valido con firma electrénica.  En el centificede origiral el logotipo
Tenaris (verde) 8sid impreso en la hoja, En caso de que ef dor dal ificad: gue una f ia def mismo, deberd garantizar la conformidad con el origingl, v se hace responsable por cualguier uso llagal o indebido. Cualguisr alteraciin o falsificacién serd sujeta a la ley. |
Esta carificado na es, ni puede ser usado, como una declaracién de origan. _ DICATT7 040




